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WERS: FIW F207
o 3%
LI 7 VAR A -
Tl H 4485 T ITE KPR (mg/kg)
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A H b 0.0010
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1,2- =5 K 0.0013
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W-1,2-— 4 2.5 JFREVLY  HI 605-2011 0.0013
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1,1,1,2-l450 2.5 0.0012
1,1,2,2-l45 255 0.0012
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WERS: B4 20T
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A

(Test Report)
wERS: FSH 20 1
g kER:
R4 R -
Tor I s AL 5t H LN A oRIEPIS PRAE
pH TEH 9.01 —
fiif mg/kg 3.76 60
7K mg/kg 0.021 38
B mg/kg 60.1 800
] mg/kg 0.06 65
INEE mg/kg 1.2 5.7
] mg/kg 9 18000
B mg/kg ND 900
TEE- S mg/kg ND 76
51 g;jjjf ;j X 2-5 % mg/kg ND 2256
I [a] & mg/kg ND 15
A H[a]th mg/kg ND 1.5
K [b] 7% B mg/kg ND 15
PR A FRIE[K] R mg/kg ND 151
JiH mg/kg ND 1293
TR FH[a,h] mg/kg ND 1.5
EfiIF[1,2,3-cd] et mg/kg ND 15
ENIL mg/kg ND 260
# mg/kg ND 70
bt H % Bt : Y] :
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A

(Test Report)
wERS: oW, 201
g kER:
KSR
Rl P=X A Forn 5 H LA DA o &5 S B A&
[), of = 2 mg/kg ND 570
R RT3 mg/kg ND 2.8
At mg/kg 0.0037 0.9
e mg/kg 0.0020 37
1I- =8 4k mg/kg ND 9
1,2- & Lk mg/kg ND 5
L1-=8 L) mg/kg ND 66
Ji-1,2- — 5 2.0 mg/kg ND 596
-1,2-" RN mg/kg ND 54
) mg/kg 0.0111 616
1,2- & ke mg/kg ND 5
1,1,1,2-MU4 2,55 mg/kg ND 10
1,1,2,2-PUE 2.5 mg/kg ND 6.8
Eggﬁg R LA E R mg/ke 0.0019 53
1,1,1- =& 255 mg/kg ND 840
1,1,2- =5 455 mg/kg ND 2.8
Wy mg/kg ND 2.8
1,2,3- =& A%t mg/kg ND 0.5
W mg/kg ND 0.43
x mg/kg ND 4
EIP mg/kg ND 270
1,2- 5% mg/kg ND 560
1,4- &K mg/kg ND 20
LR mg/kg ND 28
KN mg/kg ND 1290
H K mg/kg ND 1200
A mg/kg ND 640
b - % Bk Gt -
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A

(Test Report)
wERS: F7H, 20 1
g kER:
R4 R -
Tor I s AL 5t H LN A oRIEPIS PRAE
pH TEH 5.43 —
fiif mg/kg 2.76 60
7K mg/kg 0.035 38
Hy mg/kg 74.3 800
] mg/kg 0.11 65
N s mg/kg 1.2 5.7
il mg/kg 35 18000
B mg/kg 34 900
TEE- S mg/kg ND 76
S%g} ﬁﬁf 2-5 % mg/kg ND 2256
I [a] & mg/kg ND 15
H I [a]th mg/kg ND 1.5
FIE[b]7E B mg/kg ND 15
PR A FRIE[K] R mg/kg ND 151
JiH mg/kg ND 1293
TR [a,h] B mg/kg ND 1.5
EfiIF[1,2,3-cd] et mg/kg ND 15
ENIL mg/kg ND 260
# mg/kg ND 70
bt H % Btk : Y] :
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A

(Test Report)
wERS: F8W, F201
g kER:
KSR
Rl P=X A Forn 5 H LA DA o &5 S B A&
[), of = 2 mg/kg ND 570
R RT3 mg/kg ND 2.8
A mg/kg 0.0035 0.9
A mg/kg ND 37
1I- =8 4k mg/kg ND 9
1,2- & Lk mg/kg ND 5
L1-=8 L) mg/kg ND 66
Ji-1,2- — 5 2.0 mg/kg ND 596
-1,2-" RN mg/kg ND 54
) mg/kg 0.0110 616
1,2- & Ak mg/kg ND 5
1,1,1,2-MU4 2,55 mg/kg ND 10
S2 JE ok 4h B 1,1,2,2-PU5 2. J5e mg/kg ND 6.8
WhEARMEE | RN VU 2.0 mg/kg 0.0023 53
il LLI-ZH 2k mg/kg ND 840
1,1,2- =5 455 mg/kg ND 2.8
Wy mg/kg ND 2.8
1,2,3- =& A%t mg/kg ND 0.5
W mg/kg ND 0.43
x mg/kg ND 4
EIP mg/kg ND 270
1,2- 5% mg/kg ND 560
1,4- &K mg/kg ND 20
LR mg/kg ND 28
KN mg/kg ND 1290
H K mg/kg ND 1200
A mg/kg ND 640
b - % Bk Gt -
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A
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(Test Report)
wERS: F9W, 20 T
g kER:
R4 R -
Tor I s AL 5t H LN A oRIEPIS PRAE
pH TEH 8.16 —
fiif mg/kg 3.50 60
7K mg/kg 0.028 38
Hy mg/kg 93.5 800
] mg/kg 0.11 65
N s mg/kg 53 5.7
] mg/kg 437 18000
B mg/kg 78 900
TEE- S mg/kg ND 76
53 ﬁgﬁﬂm ” 2-5 % mg/kg ND 2256
I [a] & mg/kg ND 15
H I [a]th mg/kg ND 1.5
FIE[b]7E B mg/kg ND 15
PR A FRIE[K] R mg/kg ND 151
JiH mg/kg ND 1293
TR [a,h] B mg/kg ND 1.5
EfiIF[1,2,3-cd] et mg/kg ND 15
ENIL mg/kg ND 260
# mg/kg ND 70
bt H % Btk : Y] :
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A

(Test Report)
wERS: %10 I, £ 20 ®
g kER:
KSR
Rl P=X A Forn 5 H LA DA o &5 S B A&
[), of = 2 mg/kg ND 570
R RT3 mg/kg ND 2.8
At mg/kg 0.0035 0.9
e mg/kg 0.0012 37
1I- =8 4k mg/kg ND 9
1,2- & Lk mg/kg ND 5
L1-=8 L) mg/kg ND 66
Ji-1,2- — 5 2.0 mg/kg ND 596
-1,2-" RN mg/kg ND 54
) mg/kg 0.0088 616
1,2- & ke mg/kg ND 5
1,1,1,2-MU4 2,55 mg/kg ND 10
o 1,1,2,2-PU& 255 mg/kg ND 6.8
sﬁﬁj;f R LA E R mg/ke 0.0018 53
1,1,1- =& 255 mg/kg ND 840
1,1,2- =5 455 mg/kg ND 2.8
Wy mg/kg ND 2.8
1,2,3- =& A%t mg/kg ND 0.5
W mg/kg ND 0.43
x mg/kg ND 4
EIP mg/kg ND 270
1,2- 5% mg/kg ND 560
1,4- &K mg/kg ND 20
LR mg/kg ND 28
KN mg/kg ND 1290
H K mg/kg ND 1200
A mg/kg ND 640
b - % Bk Gt -
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A

(Test Report)
wERS: F 11 W, 320 W
g kER:
R4 R -
Tor I s AL 5t H LN A oRIEPIS PRAE
pH TR 8.49 —
i mg/kg 2.43 60
7K mg/kg 0.030 38
B mg/kg 136 800
] mg/kg 0.11 65
INEE mg/kg 0.9 5.7
] mg/kg 14 18000
B mg/kg 5 900
TEE- S mg/kg ND 76
>4 ;E Eﬁi & 2-5 % mg/kg ND 2256
I [a] & mg/kg ND 15
A H[a]th mg/kg ND 1.5
K [b] 7% B mg/kg ND 15
PR A FRIE[K] R mg/kg ND 151
JiH mg/kg ND 1293
TR FH[a,h] mg/kg ND 1.5
EfiIF[1,2,3-cd] et mg/kg ND 15
ENIL mg/kg ND 260
# mg/kg ND 70
bt H % Bt : Y] :
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A

(Test Report)
wERS: 12 7 20|
g kER:
KSR
el PR A A6 I 50 H LA o &5 5 PR AE
[), Xof = 2 mg/kg ND 570
W RER 3 mg/kg ND 2.8
At mg/kg 0.0038 0.9
EWb T mg/kg 0.0012 37
1,1- =& ke mg/kg ND 9
1,2- & 4k mg/kg ND 5
11- =& & mg/kg ND 66
Ji-1,2- — 5 2.0 mg/kg ND 596
-1,2-" RN mg/kg ND 54
) mg/kg 0.0096 616
1,2- & ke mg/kg ND 5
1,1,1,2-MU4 2,55 mg/kg ND 10
" 1,1,2,2-PU 2.5 mg/kg ND 6.8
E;Egi R AL PR 2 me/ke 0.0022 53
1,1,1- =& 405 mg/kg ND 840
1,1,2- =5 455 mg/kg ND 2.8
Wy mg/kg ND 2.8
1,2,3- =& A ¥t mg/kg ND 0.5
W mg/kg ND 0.43
x mg/kg ND 4
EIP mg/kg ND 270
1,2- 5% mg/kg ND 560
1,4- &K mg/kg ND 20
LR mg/kg ND 28
KN mg/kg ND 1290
H K mg/kg ND 1200
A mg/kg ND 640
b - % Bk Gt -
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(Test Report)
wERS: 13 W, 20 |
g kER:
R4 R -
Tor I s AL 5t H LN A oRIEPIS PRAE
pH TR 8.83 —
i mg/kg 3.64 60
7K mg/kg 0.028 38
By mg/kg 45.4 800
] mg/kg 0.06 65
INEE mg/kg 1.0 5.7
il mg/kg 11 18000
B mg/kg ND 900
S5 [ % 3 A B TEEA /S mg/kg ND 76
Jefmzgh (5 5 2-5 % mg/kg ND 2256
X R If[a] mg/kg ND 15
H I [a]th mg/kg ND 1.5
K [b] 7% B mg/kg ND 15
PR A FRIE[K] R mg/kg ND 151
il mg/kg ND 1293
TR FH[a,h] mg/kg ND 1.5
EiJf[1,2,3-cd]EE mg/kg ND 15
R mg/kg ND 260
# mg/kg ND 70
bt H % Btk : Y] :
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A

(Test Report)
wERS: 14 T 20 W
g kER:
KSR
Rl P=X A Forn 5 H LA DA o &5 S B A&
[), of = 2 mg/kg ND 570
R RT3 mg/kg ND 2.8
A mg/kg 0.0036 0.9
A mg/kg ND 37
1I- =8 4k mg/kg ND 9
1,2- & Lk mg/kg ND 5
L1-=8 L) mg/kg ND 66
Ji-1,2- — 5 2.0 mg/kg ND 596
-1,2-" RN mg/kg ND 54
) mg/kg 0.0090 616
1,2- & Ak mg/kg ND 5
1,1,1,2-MU4 2,55 mg/kg ND 10
S5 [l Jp 2 1,1,2,2- M 2.5 mg/kg ND 6.8
ALt | SRR
(155 5 Uy mg/kg 0.0020 53
LL1-=& 205 mg/kg ND 840
1,1,2- =5 455 mg/kg ND 2.8
Wy mg/kg ND 2.8
1,2,3- =& A%t mg/kg ND 0.5
W mg/kg ND 0.43
x mg/kg ND 4
EIP mg/kg ND 270
1,2- 5% mg/kg ND 560
1,4- &K mg/kg ND 20
LR mg/kg ND 28
KN mg/kg ND 1290
H K mg/kg ND 1200
b - HAZ Bk Gt -
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RS, FISH, 201
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(Test Report)
WERS: %16 |, 3£ 20 I
#£2 . HTFK
ﬁ%%l@\'
FEMEA | il s FEfRAS FEib SKAE H A Far i 1 HA

W1 XAHL | B k. ERRATIL| HBS200813J06-01 (20204E8 13 H .«

20204 8 A 13 H
~2020 £ 8 H 22 H.

Rk K I /N HBS200924J06-01 |2020 4 9 H 24 H 2020 £ 9 H 25 i
L 75 VA3 -
L H 445 G0 752 PR (mg/L)
pH KB pHAERIIE BEEHEMNE) GB 6920-1986 /
VA AR [ OKBL AHERNE EEIEL) HIT 51-1999 /
o «iiﬁéﬁﬂ%mﬁ‘/ﬁmﬁﬁ& EEYEIRFI B FR)  Z T helD 208 Lo
52 7% GB/T 5750.4-2006 55 7.1 %
T = N } } 2
—. (¥ ﬂﬂlﬁ%%ﬁsﬁ’gg—? (;;‘;% élij;ﬁ'?g)zl{};r-z\oiog\ POs. SOs%, 0016
=y v TN
G 0.00011
B 0.00082
i 0.00012
i KT 65 FrTRMIME HIRAR G55 T BTEE) HI700-2014 0.00008
i 0.00005
B 0.00006
i 0.00012
R ORBT R NGE 4-2 5% B k766 %) HI 503-2009 0.0003
S «i%ﬁkﬁﬁ7kﬁ‘/&ﬁ;ﬁ£?§]3ﬁ ﬁ?ﬁiﬁ@ lﬁiﬁ\ il P v R 0.05
AR ORI 2R IIE 9y G736 EETR) HI 535-2009 0.025
k) OR BRI 8 2 EE M I3 66 ) HI484-2009 757 2 0.004
N KBS I 2 — 28 BRI%E — IPF 0 OB L) GB7467-1987 0.004
Lk GES R G-
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AN )

(Test Report)
WERS: 17 W, 320 |
gt PR
LI 7 VAR A -
TiLH 445 VAR IWIRES 6 HH PR (mg/L)

AL KB AL T H1lE (F-. Cl'w NO2's Brs NOs. POs*. SO3%. SO4>) 0.006
BT k) HI84-2016 '

ORI R il il B, BREONDE 520005

* HJ 694-2014 000004
=y Y S =
FERR
e GRS Y5 AR
RN 883 Basic IC plus HJ-044 202141 H 19 H
AN W Ot T T6 Hrit4d HJ-300 202146 H 26 H
T2t T PF6-2 HJ-067 202141 H 14 H
B 7K A LB 7R AR GNP-9050 HJ-055 2021 /£ 2 H 23 H
AN W et EE T T6 Hrit4d HJ-020 2020 £ 10 A 16 H
EHEXZ S H SX751 HJ-287 2021 4£4 H9H
{4 i LAY 1900C HJ-289 2021 £ 5 H 28 H
BT RF FA2004 HJ-328 202143 H 25 H
FELIEORE & 55 18 T AR T i A 7800 HJ-329 2021 4E5 H 12 H
A A% R G-
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A

(Test Report)
wERS: 18 W, £ 20 W
g bR
R4 R -
R P=¥a o 1t H AL R ERPIS PR A
pH TLEHN 7.35 6.5<pH<8.5
ST mg/L 94.7 450
bag A IS TREN mg/L 215 1000
AR mg/L 0.488 0.50
SR EE (AN mg/L ND 20.0
TAEEREE (BAN ) mg/L ND 1.00
LY A S mg/L ND 0.002
fRe&Y| mg/L 0.008 0.05
e il R 2 E AL mg/L 0.80 3.0
W1 X Py ok A mg/L 0.328 1.0
Il PiR i mg/L 0.00011 0.01
' mg/L 0.00008 0.005
N R mg/L ND 0.05
7R mg/L 0.00006 0.001
B mg/L 0.00070 0.02
i mg/L ND 1.00
B mg/L ND —
% mg/L ND 0.3
i mg/L 0.292 0.10
ISWNI7TE i CFU/100ml 0 3.0
1L“ND 7R Ak H s
#/E 2 “BRAEF R PAT (MU R/KBTEARAE) GB/T14848-2017 & 1. £ 2 FRIISSFRAH;
3. RN BRAE FR AR 2300 H AR FRAE
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